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5 d #i4g it CR123A 3V 1600mAh
Hde L A Chinese
Name of Sample %i Lithium Manganese Dioxide Battery CRI1Z3A 3V 1600mAh
English
HiubhT 1122060786
Sample No.
-’E?}ﬁ—?-'fi SHCM 7 A e o Rl R o A PR 2 )
Consignor Huizhou Huiderui Lithium Battery Technology Co., Ltd
L St PN T B o R B 1 R 22 ]
Manufacturer Huizhou Huiderui Lithium Battery Technology Co., Ltd
- B I CRgs R bR T
o vl )
R ﬁfﬂ]?f;ﬁ‘ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria SI /SG/AC. 10/11/Rev. 7
Test method Section 38.3
- -~ e GREABRAE T
| e . ! - ; - e 2
iliﬁ)ﬁ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and (riteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
¥ o
A#""’Hm* wifn, A plf BIAEROPE R R Ah 5T
ppearance Black and gold Cylinder plastics film shell
#é’ﬂ@";’( B 2022-06-27 ﬁ?ﬂ'lﬂxi B 2022-06-30 ~ 2022-07-14
Accepted Date l'est Date

2o ML IR s R ) phdi s SMERR TR SR RO
J}’&E‘!']Iﬁ H Altitude simulation, Thermal test, Vibration, Shock, External short

Test Items cireuit, Crush, Forced discharge

R 1
4 7\3}3;}3%&’;@-.
A ritepia 7

gAY, HRESL T A I GRUGAbRAE T Y ST/SG/AC. 10/11/R
The sample has passed the test items of UN Manual of Test
BeqsE£ | ST/SG/AC. 10/11/Rev. T Section 38.3

Conclusion

e H W (Date)

it HE4HE0.51g o Lithium content:0.5lg. A et Primary W
p

Comment

=3 SrRlR / R S A

Consignor
Addrgess Post Code

516029

Bof J?/ _g F %ﬁ% Y %) ‘Iﬁirﬁ

Approver: Checker: Compiler:

Ré

Title: 5 TR (Vice chief t‘l‘lgiﬂt‘f‘l')




bR TIRAR A PR 4
o R E
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1122060786

2/10
; = s A - 1L, O
“J‘ 3 A o o /-
Name of Test Standard requirement or The T R | c lusi
No. lteims Clause Number of Standard est Result onclusion | Remark
AT CUAge AU T
Hid ST/SG/AC. 10/11/Rev. 7 38,3 W4STI WH & 1
| EE&M UN Manual of Tests and Criteria See Appendix 1 i
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Tl ' passai
simulation
W H by bk T
Sl ) ST/SG/AC. 10/11/Rev. 7 38.3 iL4:T2 W A 2
2 m&ﬂﬁx IN Manual of Tests and Criteria Sep s O I g
Th 1t e i . i See Appendix 2 (B
ermal test  [S7/SG/AC. 10/11/Rev. 7 Section 38.3 Test T2 Passed
PRUGIE T
5 AC.10/11/Rev. 7 38.3 l4GT3 W 3
3 . { of Tests and Criteria See Appendix 3 2 ks
Vibration L1/Rev. 7 Section 38.3 Test T3 | 0 Passed
RS bt T
y /AC. 10/11/Rev. 7 38.3 LA&T1 BB A 4
. Sﬁﬁk N Wil of Tese and Griteris . |See Appendix 4 ks
al/ot/Aal. ev. 7 Section 38.3 lest I4 WL B
ocC ST/SG/AC. 10/11/R S 38.3 1 T4 Passed
WS 1E GRS FbRiE T
- AC. 10/11/Rev. 7 38.3 98T5 B 5
5 SHLER of Tests and Criteria See -\\s yendix 3 ks
External short . o Beat o A Tog oee ADDENCIR =
AC.10/11/Rev. 7 Section 38.3 Test Passed
circuit A
1k Cil 5 HigsrE
D ST/SG/AC. 10/11/Rev. 7 38.3 LS TE UL 6
. Bk dirg . WL 2 € -
6 C h E\ 'l§;|11l:;§L of Tests \.mf'l Criteria See Appendix 6 e n3
rus ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
1.6 o
J s HLERifE T
Eﬁﬁﬂﬁiﬁ ST/SG/AC. 10/11/Rev. 7 ‘.}H.‘.}_iﬁ;:}f;l.‘-“ W& 7
7 s LN Manual of Tests and Criteria See Appendix 7 Ok
Forced discharge |s7/56/AC. 10/11/Rev. 7 Section 38,3 Test Haacdd
T.8 assec
This space intentionally left blank
LFZEA
8

Ko SRS AAF
Test Environment
Condition

HRHEE Y 1 20°C-24°C  IRBEMENL
Ambient temperature:20°C-24°C;Ambient humidity:/%

R x xR
Subcontracted Test
Condition

A A

Test Iltem
sraxnE | A / uR 4
Subcontracted | Name Post Code
Laboratory Hu bk / W, 3%
Address Tel
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%5 | BRAE LA | FILE
No. Name of Test Items Altitude simulation
Ha | HERE Aledy Bafnie R AT |55 gp % | SR | 2o
%5 Sample Status RE Frg &k RE Fr#& &% | Mass Loss | Residual NE
Sample Mass OCcv Mass OCvV OCV  |Other
No. /g Y lg AY % 1% Event
001 s 16.5690 | 3.25 | 16.5689 | 3.25 0.00 | 100.00 [ ©
002 e opd 16.5257 | 3.25 | 16.5236 | 3.25 0.00 | 100.00 | ©
003 e 16.5812 | 3.24 | 16.5811 | 3.24 0.00 | 100.00 | ©
004 P sl 16.5783 | 3.24 | 16.5789 [  3.24 0.00 | 100.00 | ©
005 e 16.6406 | 3.26 | 16.6403 | 3.26 0.00 | 100.00 | ©
006 i 16.5238 | 3.23 | 16.5237 | 3.23 0.00 | 100.00 | ©
007 W et 16.4981 | 3.24 | 16.4964 | 3.24 0.01 | 100.00 | ©
008 L 16.5311 | 3.24 | 16.5320 | 3.24 0.00 | 100.00 | ©
009 . ol 16.5057 | 3.24 | 16.4975 | 3.24 0.05 | 100.00 | ©
010 . 16.6414 | 3.24 | 16.6411 | 3.24 0.00 | 100.00 | ©
011 i i | 165258 16. 5265 0. 00 0
012 ey | 18,5273 16. 5276 0. 00 0
013 | puiniel et | 16.5568 16. 5365 0. 00 0
014 i e | 16,4611 / 16. 4595 0.01 0
015 | purr e ed | 16.5435 / 16. 5434 0. 00 0
016 T nmed | 105228 16. 5227 / 0. 00 0
017 iR 1 / 16. 5746 0. 00 / 0
018 N | 16.6490 / 16. 6494 / 0. 00 / 0
019 e e | 165331 / 16. 5326 0. 00 / 0
020 i ey | 16, 5261 / 16. 5242 / 0.01 0

For LB V-G DMk R-BREL PR K 0-RH. AR, ARHE. LER. AAXK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

.7~ \
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A5 9 #RAA LA | A
No. Name of lest ltems Thermal test
Ha|  maws B bel R Al | g g k| 14| S
%5 Sample Status RE | FHBLE JRE& | FF3E/E| Mass Loss| Residual I8 -2
Sample Mass OCv Mass oCvV oCcyv  |Other
No. ‘e v /g IV % /% | Event
001 e sk 16.5689 | 3.25 | 16.5662 | 3.29 0.02 | 100.00 | ©
002 il 16.5256 | 3.256 | 16.5227 | 3.28 0.02 | 100.00 | ©
003 .. 16. 5811 .24 | 16.5777 | 3.28 0. 02 100.00 | ©
004 W ol 16.5789 | 3.24 | 16.5751 | 3.28 0.02 | 100.00 | ©
005 e 16. 6403 3,26 | 16.6366 | 3.29 0.02 | 100.00 | ©
006 e 1685237 | 3.23 | 165193} 3.28 0.03 | 100.00 | ©
007 e 16,4964 | 3.24 | 16.1953 | 3.28 0.01 | 100.00 | ©
008 Lo 16.5320 | 3.24 | 16.5292 | 3.28 0.02 | 100.00 | ©
009 el 16.4975 | 3.24 | 16.5021 | 3.28 0.00 | 100.00 | ©
010 . 16.6411 | 3.24 | 16.6382 [ 3.28 0.02 | 100.00 | ©
011 Al e | 16.5265 16. 5234 0. 02 0
012 kS i | 16.5276 16. 5243 / 0. 02 0
013 i i | 16.5565 16. 5534 0. 02 0
014 it N s | 16,4698 16. 1567 0. 02 0
015 | purrs o ged | 16.5434 16. 5416 0.01 0
016 i | 166287 / 16. 5195 0. 02 0
017 agiea | 16.5748 / 16.5716 0.02 / 0
018 s i | 166494 / 16. 6470 0. 01 / 0
019 B i | 165326 / 16. 5302 0. 01 / 0
020 e e | 16.5242 Y 16. 5218 , 0. 01 / 0
Bii: LR VoA DRk R-aKEL F-ARK 0-Riih. AR, LK. FABE. RAK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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A5 ; wRAB LA | e
No. Name of Test Items | yibration
A3t} 2l - h ) ~
o Mok A RIS H] Before RIJE After FERE|FAeLE b,
%5 Sample Status RE FrobbE| RE FF 344, /& | Mass Loss | Residual 0
Sample Mass oCcy Mass OCcv ocv Other
No. g A% /g AV 1% 1% Event
001 e 16.5662 | 3.29 | 16.5617 | 3.28 0. 03 99. 70 0
1scharged
002 s 16.5227 | 3.28 | 16.5207 [ 3.28 0.01 | 100.00 | o©
003 kb g 5777 | 3.28 | 165756 | 3.28 0.01 | 100.00 | ©
004 el 16.5751 | 3.28 | 16.5729 | 3.28 0.01 | 100.00 | ©
005 e 16.6366 | 3.29 | 16.6361 | 3.29 0.00 | 100.00 | ©
. 006 g 16.5193 | 3.28 | 16.5187 [ 3.28 0.00 | 100.00 [ ©
J[\]"(Fﬁ > o b € q « ) aQ
007 o 16.4953 | 3.28 | 16.4938 | 3.28 0.01 | 100.00 | o©
008 Wl 16.5292 | 3.28 | 16.5290 | 3.28 0.00 | 100.00 | o
009 W 16.5021 | 3.28 | 16.5027 | 3.28 0.00 | 100.00 | ©
010 D el 16.6382 | 3.28 | 16.6379 | 3.28 0.00 | 100.00 | ©
b ) -y / 2 2o / / ’
011 s et | 16-5234 / 16. 5221 0. 01 / 0
012 ks i | 16.5243 16. 5247 0. 00 0
008 | e s | S0 550 16. 5540 0. 00 0
sl — / gy /
014 Pl i ged | 16- 4367 / 16. 1563 / 0. 00 / 0
015 Ful IJL/xil\l'j}r[Eagnd 16. 5416 / 16. 53107 0.01 O
" SCA -1Q:c / - i ;
0L6 falls dischrged | 165195 16. 5191 0. 00 0
5 A I [ / [ /
017 Bl s | 10 BT 16. 5712 / 0. 00 / 0
018 o e | 166470 / 16. 6470 / 0. 00 / 0
SeA ol =OTAL ~ EOQ
019 e | 18.8202 / 16. 5284 / 0. 01 / 0
’ SeATOE ! ~n oo
020 ral L wed | 16-5218 / 16. 5217 / 0.00 / 0
£ii: Lot V-iRA D-MRAK R-2KE F-ROK 0-R#iH. LA, Tk, RAE. LAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) KRR B 2 AR it
No. Name of Test Items Shock
IRJE ] Before RIEE After
N el b 2. L FERE | FALE | i
2 Sample StZqu ¥ | ek R FF#4dy, /& | Mass Loss | Residual i -3
Sample ’ ' Mass ocv Mass 0Cv ocv | Other
No. fg 1A% §_1 IAY 1% % Event
001 il 16.5617 | 3.28 | 16.5621 | 3.28 0. 00 100.00 | ©
002 il e 16.5207 | 3.28 | 16.5209 | 3.28 0. 00 100.00 | ©
003 . I 16.5756 | 3.28 | 16.5763 | 3.28 0. 00 100.00 | ©
004 el 16.5720 | 3.28 | 16.5734 | 3.28 0.00 | 100.00 | o
005 p IR 16.6361 | 3.29 | 16.6367 | 3.29 0. 00 100.00 | ©
” 006 o I 16.5187| 3.28 | 16.5192 | 3.28 0. 00 100.00 | ©
007 e ol 16,4938 | 3.28 | 16.4943 | 3.28 0.00 | 100.00 | ©
008 Wl 16.5290 | 3.28 | 16.5295 [ 3.28 0. 00 100.00 | ©
009 G 16.5027 | 3.28 | 16.5033 | 3.28 0. 00 100.00 | ©
010 .. 16.6379 | 3.28 | 16.6382 | 3.28 0. 00 100.00 | ©
B | s | 165221 16. 5224 / 0. 00 0
012 i o | BG4 / 16. 5252 0. 00 / 0
o AT ,
013 l—‘ullI}T': ;h.lf_‘l}lin'g@d 16. 5510 ’ 16. 5545 / 0. 00 / O
01 | it ed | 16.4563 16. 4567 0. 00 0
et Ath . _ "
015 | punrs e ed | 16.5407 16. 5413 0. 00 0
08 | s s | 185191 / 16. 5195 / 0. 00 / 0
SEATRT - L ;
O | pule s onsges | 165712 / 16. 5717 / 0. 00 / 0
018 | purs ot e | 16.6470 / 16. 6473 / 0.00 / 0
019 | purriit e | 16.5284 / 16. 5287 / 0. 00 / 0
0 | e | 165217 / 16. 5222 / 0. 00 / 0
£ii. LR V-iRA D-MRR R-#E F-ALK 0-Rah. RAA. LA, Fo . ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5

#m| R B AR

AR5

’ E - et AR
No. Name of Test Items xternal short circuilt
R H ok A ?F’{‘-T‘;aﬁrﬁi%'}ﬁ)i PP
Sample No. Sample Status Max. -xlcm:ﬂCTcmperalure AR,
/
AT HY
anl IIndischarged 91. 4 O
‘ A S )
005 Undischarged 92.6 o
: At
003 Undischarged 91.1 O
ANCHL ”
001 Undischarged 92.0 O
E A SR o .
005 Undischarged 92.5 0
Ay
Dog Undischarged 91.8 0
A B e
o Undischarged 92.4 o
AR ]
008 Undischarged 93.0 o
AL TR
003 Undischarged 91. 4 O
A ;
G18 Undischarged 93.1 0
SEAOR - .
ol1 Fully discharged 63. 8 o
- S AR .
s Fully discharged 63. 2 0O
SEAsih j
013 Fully discharged 63. 1 0
SEA I, -
ol Fully discharged 62.9 0
S
5 Fiiebd)) 1) . -
015 Fully discharged 63.3 O
SEATTO - :
ule Fully discharged 63. 5 0
A I “
a1l Fully discharged 64.0 0
A ]
018 Fully discharged 63.7 0
SE AT HL
019 Fully discharged 63. 4 0
.
020 G I.MUZE b} 1 5

Fully discharged

5. DR RARZ FAK O-LMIk. ALK, AR,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

e |

L= Ry ey

—
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A5 6 ¥ B & AR ek
No, Name of Test [tems Crush
£ ) -
wany | s | eksREat T pan
Sample No. Sample Status o Mem:‘(’ emperature T
/

‘ A
el Undischarged 24. 8 O

0y »{; J‘]Q I u . .
bag Undischarged 24.8 0

o AT :
ped Undischarged 24. 8 O

‘ AT -
Lo Undischarged 24.7 O

5 P )
e Undischarged 24. 8 0
SEAHOR R '

026 Fully discharged 1.8 0

! SEA R .
02t Fully discharged 24.8 O

! SEA I $3'
- Fully discharged 24. 7 o

: e e
- Fully discharged 24. 7 0

e At

030 AT HL 4.7 5

AT H

This space intentionally left
blank

Hii: DR F-AK O-FARA. LAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 . BRAE LA | L
No. Name of Test Items Forced discharge
Wt HERA KL
Sample No. Sample Status Other Event
031 Ful i)‘:u ?I\iji‘(:}lllinrgwl 0
032 Ful 1J\L E;i]“ii-lililx‘gx‘r! 0
033 lun;gyﬁﬁzﬁirgml O
034 Ful l}»L /r‘;ifi{c_-i:in'gul 0
035 Fui{ii?;%ifgérged 0
v Do 1ok
036 ful IJ; Vzl“ij;fllilm'gwl 0
037 Ful I‘J;‘:i ?; iil{i:fllen'gvd 0
038 }"u]i‘}}:l’E ?;ijii"‘&lrgz-d 0
039 Ful l):eL j;ifi}[('rh*le\l'gt=rl 0
040 SE AT 0

Fully discharged

LR H

This space intentionally

left blank

k. D-fRR F-ALK O-FAfR. RARK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

- A &

A\
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